

Appendix 1

TAVI Implanters questionnaire

1. How many TAVI procedures has your centre performed?

- 0 – 50
- 50 – 100
- 100 – 200
- > 200

2. Which TAVI valve system do you use? Please choose all that apply.

- Edwards
- Medtronic
- Lotus
- Other – please specify _____

3. Do you load with aspirin and /or clopidogrel before the procedure?

- Yes
- No
- Yes for transfemoral, no for transapical

4. If yes, which dose?

- 300mg each
- 300mg aspirin and 600mg clopidogrel
- 300mg aspirin only
- 300mg clopidogrel only
- N/A
- Other, please specify _____

5. If you implant more than one valve system at your centre, is your DAPT policy the same?

- Yes
- No
- If no, please specify how they differ _____

6. Post TAVI implantation, what duration of DAPT do you continue? Assuming the patient is not taking warfarin.

- No DAPT
- 1 month
- 3 months
- 6 months
- 1 year
- Other

7. If the patient is taking warfarin, how long do you continue aspirin?

- No aspirin
- 1 month
- 3 months
- 6 months
- 1 year
- Long term

8. My choice is based on:

- National / international guidelines
- Strong evidence
- Personal preference
- Local institutional policy
- Other, please specify _____

9. Please state your TAVI centre? To avoid duplication:
